product name

Troy-Bilt 14AZ809H063 GTX2446 (2003) Garden Tractor

Model: 14AZ809H063 GTX2446 (2003)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Deck Lift & Hanger Assembly / Seat/Fender Assembly

...
...
1
Deck Stabilizer Rod (Model Z809H) MTD-747-1130B

...
xx
Deck Stabilizer Rod (Model Z809K) MTD-747-1324

...
2
Lift Shaft Assembly MTD-983-0197

...
xx
Lift Shaft Assembly (Model Z809K) MTD-683-0462

...
3
Clevis Pin, .50" Dia. MTD-911-0332

...
4

...
5
Hex Flange Nut 3/8-16 MTD-912-0431

...
6
HEX FLANGE NUT MTD-712-3004A

...
7
Hex Nut, 1/2-13 MTD-712-3083

...
8
Internal Cotter Pin MTD-714-0104

...
9
Internal Cotter Pin MTD-714-0145

...
10

...
11
Handle Grip MTD-720-0311

...
12
Torsion Spring MTD-732-0874

...
13
Extension Spring, .84 x 4.6 MTD-732-1184

...
14
FLAT WASHER MTD-736-0275

...
15
Lock Washer, 1/2 MTD-736-0921

...
16
Flat Washer, .31 x 1.062 x .134 MTD-736-3019

...
17
Flat Washer, .51 x 1.12 x .06 MTD-736-3084

...
18
Hex Cap Screw, 5/16-18 x .62 MTD-738-0138A

...
19
SHOULDER SCREW .498 DIA x .340 MTD-738-0143

...
20
FLANGE BEARING MTD-941-0225

...
21
Snap Flange Bearing MTD-941-0715

...
22
Lift Cable, 16.16 MTD-746-0968

...
23
Lift Handle MTD-747-1111A

...
24
Roller Pulley MTD-756-1154

...
25
Deck Lift Link MTD-783-0678C

...
26
Bracket, Front Deck Rod MTD-783-0720C

...
27
Carriage Bolt, 5/16 x .62 MTD-710-0260A

...
28
AB Screw, 5/16-12 x .75 MTD-710-0726

...
29
Self-tapping Screw, 1/4-15 x .75 MTD-710-0895

...
30
Cover, Lift Lever MTD-731-06795

...
31
Cover w/ Cup Holder MTD-731-1993A

...
32
Flat Washer, .349 x 1.0 x .063 MTD-736-3078

...
33
Deck Lift Plate MTD-783-0677B-0637

...
34

...
35
Seat Mounting Bracket MTD-783-1489C

...
36
Screw, #10-16 x .375 MTD-710-1268

...
37
LOCK NUT 1/4 MTD-912-3027

...
38
Seat Adjuster Grip MTD-720-0309A

...
39

...
40
Compression Spring, .41 x 1.5 MTD-732-0499

...
41
Spring Washer, .265 x .562 x .025 MTD-936-0175

...
42
Flat Washer, .344 x .62 x .03 MTD-736-0204

...
43
Shoulder Screw, .340 x .285,1/4-20 MTD-738-0137A

...
44
Shoulder Screw, .50 x .50, 3/8-16 MTD-738-1007

...
45
Seat Stop MTD-783-0611

...
46
Seat Pivot Bracket MTD-783-0738D

...
47
Seat Adjustment Lever MTD-783-0739

...
48
Seat Adjustment Selector MTD-783-0753

...
49
High Back Seat, Black MTD-957-04010

...
50
RH Foot Pad MTD-735-0656

...
51
LH Foot Pad MTD-735-0657

...
xx
Foot Pad Clips MTD-726-3046

...
52
Cotter Pin MTD-714-0111

...
54
Seat Lift Bracket MTD-783-0209D

...
xx
BRACKET-SEAT LIFT MTD-17239C

...
55
Phillips Pan Screw, 1/4-20 x .75 MTD-710-0924

...
56
U-type Speed Nut, 1/4-20 MTD-712-0292

...
57
Shift Cover MTD-731-2480A

...
58
Shoulder Screw, .437 x .286 MTD-738-0296

...
59
RH Fender Flare MTD-731-2618

...
60
LH Fender Flare MTD-731-2619

...
61
Fender Clips Not Used (Use Carriage Bolt) MTD-NA

...
xx
Carriage Screw, 1/4-20:1.00 MTD-710-0932A

...
xx
SEMS NUT 1/4-20 MTD-712-0271
...
...
...
Processing